
98

7 Exploded View
Explosionsansicht

Vue éclatée
展開図

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis7-1

85420

85420

94631

94735

94710

94910

96706

96706

85420

87551

87551

87551

94506

94506

94510

Z684

Z684

94510

102174
102164

85420

94512

94512

85440

85440

94879

6203

6203

7560

7560

94754

94754

75106

75106

Z149

Z149

102216

102216

102216

102216

6203

6203

94730

75106



99

Montage avant
フロント周り展開図

Front Assembly
Montage der Front7-2

85420

85420

85460

102165

86633
86425

94762

94763

94762

86425

85464

85469

102170

6203

102159
94710

94710 85408

85408

85408

85408

85408
85422

85422

Z665

Z665

Z682

Z682

85408

86425

86425

86412

86412

102167

87418

87418

Z665

Z665

Z665 Z684

Z684

Z665

102165

102165
96710

96710

Z663

Z664

Z664

Z664

B021

B021

B021

B021

86629
86629

94512

86401
85463

85463

86607

86411

86411

85414

94556

85414

85414

85414

85414

85414

86401

85416

85440

94730

94730

85440

94707

94707

8543894631

94631
94632

94632

85438

85418

85416

85416

85416

85416

Z721

Z721

Z726

Z726

Z665
Z665

Z721

Z664

Z664

85416

85416

85416

94510

94510

85416

85416

85422

85422

86618

86617

86617

85416

Z103

Z684

Z684

Z103

Z103

Z216

Z224

Z224

Z103Z216

86405

86405

Z103

Z103

86633

94909

94909

85400

85400
85400

85400

85400
85400

85400

85400

85422

94520

94520

85422

85422

85422

85422

85422

85422

86634

86634

Z103
Z103

85418

Z665

Z665

Z663
Z663

Z224

Z224

Z224
Z224

Z224

Z224

Z303

Z303

Z663

Z663

85422

94763

105613

105613

94510
96704

105612

105612

96704

94510

B089

B089

B089

B089



100

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis Montage7-3

85420

85420

8541685467

86407

86407

85416

85440

102173

6203

6203

102163

Z665

Z665
Z665

Z665

Z665

Z562

Z562

Z562

Z562

Z562

Z562

Z665

102172

86664
85404

85404

6163

85404

85404

85414

85404

85404
85404

85404

87460
87460

87460

85440

85440

85404

85404

85404

86675
85462

85462
85462

85462
85462

85414

85414

85414

85414

86675
Z700

Z700

75106

75106

75106

75106

75106

94730

94730

9473085414

94556

85420

85420
94707

94707

94707

87477

85420

85442

87468

87470

87467

75106

75106

85446

87469

86653

86653

75106

86653

Z42294453

87280



101

Montage arrière
リア周辺展開図

Rear Assembly
Montage des Hecks7-4

85420

10216485436

85422

85422

85422

85422

85436

85436

102164

104968

104968

104968

104966

104968

86636

86635

86635

86635

86635

Z103

Z103

Z103

Z103

Z103

Z663

Z663
Z665

Z665

Z103

Z103

86636

Z103

Z362

Z362

Z747

Z747

Z665

Z665

Z665

Z665

Z665

Z665

Z664

85416

85416

85416

85416

Z726

Z087
Z087

Z726

94730

Z665

Z665

Z665

94732

Z665

Z665 Z664

85438

85438

102171

87424

87424
86615

86632

86616

96504

102158

85434

85434

94512

94512

102168

102169

50504

50504

94730

94730

94732

94732

94732
94732

94732

94711

96705

94732

94732

96504

87495
B089

B089

B089

B089

B089

104967

104967

86425

86425
87495

94502

94502

85416

85402

85402

85402

85402

94762

9476285465

85465

85416 85436

85422

85422

Z721

Z721

85422

85422
86618

Z721

Z721

86617

86617

86405

86405

94631

94631

104781

104964

104781
4 Degree

104964

104781
4 Degree

104781



102

Montage de la boîte de vitesses
ギアボックス展開図

Gear Box Assembly7-5

102174

102162

86601

94520

94732

94732

94735

94732

94735

85462

Z721

87456

87437

102160

102166
B075

B075

102174

102174

102174

86490

94879

94879

86664

86664

94730

94730

94730

94730 94879

86493

94506

96704

86484

94502

87568

86486

B089

B089

B089

B092

B092

B089

85430

85430
94631

94631

94631

85430

85430

85430

86630

96501

Z277

Z665

Z665

Z665

Z106

75106

102161

75106

85445

85436

85436
86666

85428

85432

86666

85438

85438

85438

85438

94730

94730

Z665

85436

85436

85436

85436

Z665

Z665



103

Montage de la transmission
駆動系展開図

Transmission Assembly
Zusammenbau des Antriebs7-6

104965

86478

86478

87474

87567

87567

87567

87567

87567

94502

94502
87567

87567

87567

85422

85422

85422

85422

87474

75078

75077

86676

86676

86480

75077

75078

87474

87474

87474

96501

96501

B080

B080

B094

B094

B030

B030

85427

94506

94506

96704

96704

85427

87474

87474

104965

86478
87474 75078

75078

75077

86676

75077
86676

87474

B080

B08085427

94506

94506

96704

96704

85427 87474

87567

87567

87567

87567

87567 87567

87567

87567

85422

85422

85422

85422

87474

96501

96501

87474

87474

87567
BEVEL GEAR SET (for #85427 ALLOY DIFF CASE SET)
KEGELRAD SET (FUER #85427 ALU-DIFF)
ENS. PIGNONS CONIQUES
(p REF.85427 ENS BOIT DIFF)
べベルギアセット
(#85427メタルデフケースセット)

87474
DIFF WASHER SET 
(for #85427 ALLOY DIFF CASE SET)
DIFF-SCHEIBEN SET 
(FUER #85427 ALU-DIFF)
ENS. RONDELLES DIFF 
(p REF.85427 ENS. BOIT. DIFF.)
デフワッシャーセット
(#85427メタルデフケースセット)

85427
ALLOY DIFFERENTIAL CASE SET
ALUMINIUM DIFFERENTIALGEHAEUSE SET
JEU BOITIER DE DIFFERENTIEL ALLIAGE
メタルデフケースセット

160388
SILICONE DIFF OIL #1000
SILIKON DIFFOEL #1000
HUILE DIFF SILICONE gr.1000
シリコンデフオイル #1000

87474

87474



104

Amortisseurs
ショック

Shocks
Dämpfer 7-7

VVC/HD SHOCK (127-187mm/2pcs/6mm)
VVC/HD DAEMPFER (127-187mm/2ST/6mm/BAJA SS)
ENS. AMORTISS. VVC/HD (127-187mm/2 p./6mm)
VVC/HD ショックセット(127-187mm/2pcs/6mm)

VVC/HD SHOCK (137-207mm/2pcs/6mm)
VVC/HD DAEMPFER  (137-207mm/2ST/6mm/BAJA SS)
ENS. AMORTISS. VVC/HD (137-207mm/2 p./6mm)
VVC/HD ショックセット(137-207mm/2pcs/6mm)

85413
SHOCK PISTON SET FOR VVC/HD SHOCK
KOLBENPLATTEN SET VVC/HD DAEMPFER (BAJA SS)
PISTON AMORTISSEUR POUR AM. VVC/HD
VVC/HD ショック用ピストンセット

102155
SHOCK ADJUSTER NUT 20mm (Gunmetal/2pcs)
DAEMPFERMUTTER 20mm (Gunmetal/2ST/BAJA SS)
ECROU REGLAGE AMORT. 20mm (bronze/2p.)
ショックアジャストナット 20mm (ガンメタル/2pcs)

87565
VVC/HD SHOCK BOTTOM CAP SET
VVC/HD UNTERE DAEMPFERKAPPE (BAJA SS)
ENS. BOUCHON INFERIEUR AMORT. VVC/HD
VVC/HD ショックボトムキャップセット

87566
VVC/HD SHOCK MAINTENANCE SET
VVC/HD DAEMPFER WARTUNGS SET (BAJA SS)
ENS. ENTRETIEN AMORT. VVC/HD
VVC/HD ショックメンテナンスキット

Do not use silicone shock oil in the Baja 
5B SHOCKS.
Verwenden Sie kein Silikon Dämpferöl in 
den Baja 5B Dämpfern.
N'utilisez pas d'huile amortisseur silicone 
dans les amortisseurs de la BAJA 5B.
BAJA 5Bのショックには専用バハショックオイルを
使用してください。

Do not use silicone shock oil in the Baja 
5B SHOCKS.
Verwenden Sie kein Silikon Dämpferöl in 
den Baja 5B Dämpfern.
N'utilisez pas d'huile amortisseur silicone 
dans les amortisseurs de la BAJA 5B.
BAJA 5Bのショックには専用バハショックオイルを
使用してください。

102155

102155

75072

87565

87565

87566

87566

87566

87566

87566

87566

87566

87566

85413

85413

85413

85413

85413

85413

Z823

Z823

A-1
2 hole

B-1
3 hole

Z664

C-1
16 hole

D-1
12 hole

102154

102154

75079

75079

86448

8641786417

86417

86417

85410

85410

86762

86762

86433

Z141

85410

86442

85410

86432

86757

85410

86927

75071

75072

75072

86927

Z823

A-1
2 hole

STD

STD

B-1
3 hole

Z664

Z823

86443

86449

75071

87566

87566

87566
87566

86927

75071

86927

75071

Z823

C-1
16 hole

D-1
12 hole

Z664

Z823

Z147

40W 5W



105

Pneus
タイヤ

Tires
Reifen7-8

4812

3226

4834

Z340

Z340

3270

3270

3221

Z340

Z340

110545

101545

4806

4831



106

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis Montage7-9

85440

85439

85439

85439

85439

85439

85439

85439

85440

94529

94529

94631

94631

94529

87430

85440 94631

94631

94631

94631

94631

94631

85440

75106

75106

6203

6203

85452

85452

85452

102214

75106

75106

75106

75106

85442

85442

85443

85442

85442

85442

75607560

85442

75106

75106

75106
15416

15416 15415

85444
15465

85444

85444

85444

15482

85444

85444

6203

Z664

Z664
Z664

Z664

6203 94506

94506

94506

94506

6203

6203

85440

85440

6203

6203

108716 - FLUX108716 - FLUX



107

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis7-10

85420

85420

94631

94735

85420

94506

94506

94510

94510
Z684

Z684

85420

94512

94512

109918

85440

85440
6203

6203

108716

108716

94754

94754

75106

75106

Z150

Z150

Z704

102216

102216

102216

102216

6203

6203

108709

109070

96706

108722 

96705

94730

75106

87551

87551

87551

7 Exploded View
Explosionsansicht

Vue éclatée
展開図



108

Montage du châssis
シャーシ展開図

Chassis Assembly
Chassis Montage7-11

85416

87280

Z422

85467

85416

85440

102173

6203

6203

102163

Z665

Z665

Z665
Z665

Z665

Z562

Z562
86407

94453

85404

85440

85440

85404

85404

85404

108726

75106

75106

75106

75106

75106

108720
108720

108720

Z084

Z084

Z084

Z084

108719

108733

108720

108720

108720

104059

75106

94730

94730

94730

94707

94707

94707

87477

86407

6163



109

Montage arrière
リア周辺展開図

Rear Assembly
Montage des Hecks

7-12

85420

85422

85422

85422

85422

104968

104968

104968

108718

94760

108724

104968

104966

86635

86635

86635

86635

Z103

Z103

Z665
Z665

Z665

Z103

Z103

Z103

Z103

Z103

Z103

86636

86636

Z747

Z747

Z665

Z665

Z665

Z665
Z665

Z665
Z665

Z665

94730

Z665

Z665

Z665

Z665

94732

85438

85438

96504

96504

10215885434

94512

94512

102169

5050494727
50504

94730

94730

94732
94732

94732

94732

94732

94732

86425

86425

102157

102157

94502

94502

85402

85402

85402

85402

94762

94762

85465

85465

85416

85416

85422

85422

94631

94631

104967

104781
4 Degree

104781

104964
B089B089

104967

104781
4 Degree

104781

104964

B089B089102168



110

Montage de la boîte de vitesses
ギアボックス展開図

Gear Box Assembly7-13

85438

85438

85438

94730

Z665

94506
94506

94732

94732

94732

94730
109068

B089

Z106

75106
94505

75106

Z740
Z082

Z082 Z082

108727

108723

108723

85445

85436

85436

86666

86666
85428 85432

86616

108717

94556

94556

86484

94502

87568

86486

B089B089

B092

B092

85430

85430

94631

94631
94631

85430

85430

85430

108721

108718

108725

96501

Z665

Z665

86615

86632

94730



111

8 Parts List
Ersatzteileliste

Liste de pièces
パーツリスト

Parts # Description
Parts List
15411
15415
15416
15448
15449
3221
3226
3270
4812
4831
4834
50504
6163
6203
75071
75072
75077
75078
75079
75106
7560
7562
85400
85402
85404
85408
85410
85413
85414
85416
85418
85420
85422
85427
85428
85430
85432
85434
85436
85438
85439
85440
85442
85443
85444
85445
85446
85452
85459
85460
85461
85462
85463
85464
85465
85467
85469
86401
86405
86407
86411
86412
86417
86425
86432
86433
86442
86443
86448
86449
86478
86480
86484
86486
86490
86493
86601
86607
86615
86616
86617
86618
86629
86630
86632
86633
86634
86635
86636
86653
86664
86666
86675
86676
86757
86762
86927
87280
87424
87430
87437
87456
87460
87469
87470
87474
87477
87551
87565
87566
87567
94453
94502
94505
94506
94510
94512
94520

AIR FILTER SET
O-RING (50x2.6mm/BLACK)
AIR FILTER FORM ELEMENT SET (for #15411)
HIGH RESPONSE CLUTCH SHOE/SPRING SET (8000RPM/RED)
CLUTCH SPRING (8000RPM/Red)
SUPER STAR WHEEL BLACK (120x60mm)
SUPER STAR WHEEL BLACK (120x75mm)
HEAVY DUTY WHEEL BEAD LOCK RINGS (WHITE/2pcs)
MOLDED INNER FOAM MS (170x80mm)
DIRT BUSTER RIB TIRE M COMPOUND (170x60mm)
DIRT BUSTER BLOCK TIRE S COMPOUND (170x80mm)
CONCAVE WASHER 5mm
SERVO TAPE 20x100mm
BODY CLIP (8mm/BLACK)
O-RING S15 (15x1.5mm/ORANGE)
O-RING P20 (20x2.5mm/BLACK)
O-RING 4x1mm (BLACK)
O-RING P10 (BLACK)
O-RING S13 (13x1.5mm/BLACK)
BODY CLIP (6mm/BLACK)
BAJA 5B BUGGY CLEAR BODY
BAJA 5B-1 BUGGY CLEAR SIDE BODY (Left/Right)
FRONT SUSPENSION ARM SET
REAR SUSPENSION ARM SET
RADIO BOX SET
FRONT HUB CARRIER SET
SHOCK PARTS SET
SHOCK PISTON SET FOR VVC/HD SHOCK
STEERING / SERVO ARM SET
ROD END SET
FRONT BULK HEAD SET
BUMPER SET
NUT HOLDER SET
ALLOY DIFFERENTIAL CASE SET
SPUR GEAR HOLDER
GEAR BOX SET
SPUR GEAR 57T
REAR BULKHEAD SET
SPUR GEAR MOUNT SET
REAR SHOCK TOWER SET
ROLL BAR SET (LONG)
CENTER ROLL BAR SET
GUARD DEFLECTOR SET
UNDER GUARD
AIR FILTER SLEEVE SET (for #15411)
GEAR COVER
FUEL TANK SET
WING SET (BLACK)
BALL PRESS TOOL 14mm
STEERING WIPER ARM SET
SERVO ARM SET
THROTTLE LINKAGE SET
STEERING TURNBUCKLE SET
UPPER ARM BALL END (A)
UPPER ARM BALL END (B)
STEERING LINKAGE SET
FRONT SHOCK MOUNTING SET
TURNBUCKLE 6x92mm (ALUMINUM)
BALL 6.8x7mm
BALL 6.8x16mm
BALL 10x25mm
BALL 10x34mm
BALL 10x12mm
BALL 14x17mm
SHOCK BODY 20x86mm
SHOCK BODY 20x96mm
SHOCK BOOTS 20x70mm
SHOCK BOOTS 20x80mm
SHOCK SHAFT 6x105mm 
SHOCK SHAFT 6x115mm
DIFF CASE GASKET
DIFF GEAR 48TOOTH
IDLER GEAR 30TOOTH
DRIVE GEAR 20TOOTH
CLUTCH BELL
PINION GEAR 17TOOTH
BRAKE CAM
FLANGED COLLAR 4x6x7mm
DISC BRAKE HUB 24x16mm
SPACER 12x16x4mm (PURPLE)
SWAY BAR BALL 6.8x22mm
SWAY BAR SET
STEERING CRANK SHAFT 5x53mm
DRIVE GEAR SHAFT 12x124mm
SCREW SHAFT M5x3x22mm
SHAFT 6x80mm
SHAFT 6x94mm
SHAFT 6x108mm 
SHAFT 6x63mm
RUBBER BUSHING 6x9x10mm
RUBBER CAP 6x5mm
DAMPER BUSHING 
STOP COLLAR 2.3mm
DIFF SCREW CAP M4.5x6mm
SHOCK SPRING 23x135x2.2mm 13COILS (BLACK)
SHOCK SPRING 23x155x2.4mm 17.5COILS (BLACK)
O-RING P6 (6x2mm/CLEAR)
ALUMINUM STEERING ARM FOR HPI SFL SERIES SERVO
BRAKE DISK ROTOR
ROOF PLATE
DISK BRAKE SHIM 0.4mm
BRAKE PAD SET
RUBBER CAP SET FOR RADIO BOX
FUEL TANK CAP
FUEL LINE SET
DIFF WASHER SET (for #85427 ALLOY DIFF CASE SET)
MAIN CHASSIS (GUNMETAL)
REAR SHOCK MOUNT PLATE A (GUNMETAL/+12mm)
VVC/HD SHOCK BOTTOM CAP SET
VVC/HD SHOCK MAINTENANCE SET
BEVEL GEAR SET (for #85427 ALLOY DIFF CASE SET)
FLANGED CAP HEAD SCREW M3x8mm (6pcs)
CAP HEAD SCREW M4x6mm 
CAP HEAD SCREW M4X12Mm (10Pcs)
CAP HEAD SCREW M4x15mm
CAP HEAD SCREW M4x25mm 
CAP HEAD SCREW M4x30mm
CAP HEAD SCREW M4x50mm

94529
94556
94631
94632
94707
94710
94711
94727
94730
94732
94735
94737
94754
94760
94762
94763
94879
94909
94910
96501
96504
96704
96705
96706
96710
102154
102155
102157
102158
102159
102160
102161
102162
102163
102164
102165
102166
102167
102168
102169
102170
102171
102172
102173
102174
102214
102216
104781
104964
104965
104966
104967
104968
105612
105613
108709
108716
108717
108718
108719
108720
108721
108722
108723
108724
108725
108726
108727
108733
109068
109070
109919
110545
160388
160393
B021
B030
B075
B080
B089
B092
B094
Z082
Z084
Z087
Z103
Z106
Z141
Z147
Z149
Z216
Z224
Z277
Z303
Z340
Z362
Z422
Z489
Z562
Z655
Z663
Z664
Z665
Z682
Z684
Z700
Z704
Z721
Z726
Z740
Z747
Z823
Z956
Z957
Z970

FLAT HEAD SCREW M4x10mm (HEX SOCKET)
BUTTON HEAD SCREW M4x16mm (HEX SOCKET)
TAPPING FLAT HEAD SCREW M4x15mm (HEX SOCKET)
TP. FLAT HEAD SCREW M4x18mm (HEX SOCKET)
CAP HEAD SCREW M5x20mm
CAP HEAD SCREW M5x30mm
CAP HEAD SCREW M5x35mm
FLAT HEAD SCREW M5X10Mm (Hex Socket/6Pcs)
FLAT HEAD SCREW M5x16mm (HEX SOCKET)
FLAT HEAD SCREW M5x20mm (HEX SOCKET)
FLAT HEAD SCREW M5x30mm (HEX SOCKET)
FLAT HEAD SCREW M5x40mm (HEX SOCKET)
BUTTON HEAD SCREW M5x12mm (HEX SOCKET)
BUTTON HEAD SCREW M5X30mm (HEX SOCKET)
BUTTON HEAD SCREW M5x40mm (HEX SOCKET)
BUTTON HEAD SCREW M5x45mm (HEX SOCKET)
FLAT HEAD SCREW M6x14mm (HEX SOCKET)
BUTTON HEAD SCREW M6x25mm (HEX SOCKET)
BUTTON HEAD SCREW M6x30mm (HEX SOCKET)
PIN 4x18mm
PIN 4x24mm
LOCKING WASHER M4
LOCKING WASHER M5
LOCKING WASHER M6
WASHER 8x12x0.8mm
SHOCK CAP 20x12mm (GUNMETAL/2pcs)
SHOCK ADJUSTER NUT 20mm (GUNMETAL/2pcs)
WHEEL HEX HUB 24x27mm (GUNMETAL/2pcs)
REAR LOWER BRACE A 6x70x4mm (GUNMETAL)
FRONT UPPER BRACE 6x60x4mm (GUNMETAL)
REAR UPPER PLATE (GUNMETAL)
GEAR PLATE (GUNMETAL)
BRAKE HOLDER PLATE (GUNMETAL)
ENGINE MOUNT BRACE (LEFT/GUNMETAL)
SPACER SET FOR FUELIE ENGINE (GUNMETAL)
SERVO SAVER SET (GUNMETAL)
SPACER 5x12x11mm (GUNMETAL)
FRONT LOWER BRACE 6x60x4mm (GUNMETAL)
REAR LOWER BRACE B 6x70x4mm (GUNMETAL)
REAR CHASSIS PLATE (GUNMETAL)
FRONT UPPER PLATE (GUNMETAL)
BRAKE DISK FIN PLATE (GUNMETAL)
REAR BRACE (GUNMETAL)
ENGINE MOUNT BRACE (RIGHT/GUNMETAL)
SPACER SET FOR CLUTCH BELL HOLDER (GUNMETAL)
JOINT 7x82mm (GUNMETAL/2pcs)
WHEEL NUT 24mm (GUNMETAL/4pcs)
REAR HUB CARRIER
SET SCREW M5x8mm (4pcs)
SUPER HEAVY DUTY DIFF SHAFT 25x48mm (2pcs)
SUPER HEAVY DUTY DRIVE SHAFT 18x116mm (2pcs)
SUPER HEAVY DUTY DRIVE AXLE 25x70mm (2pcs)
AXLE BOOT 25x47mm (4pcs)
24mm HD FRONT HEX HUB (GUNMETAL/2pcs)
HD FRONT HUB NUT (2pcs)
Button Head Screw M6X18Mm (Hex Socket) (6Pcs)
BAJA 5B-1F BUGGY CLEAR BODY
Gear Cover Mount
Esc And Side Brace Mount
Battery Box Set
Battery Box Latch/Mount Set
Drive Gear Shaft
Aluminum Collar 6X13.5X6 (2Pcs)
Motor Mount Set (Black)
Chassis Brace (Black)
Rear Upper Plate (Black)
Rear Brace (Black)
Heavy-Duty Pinion Gear 14T (8Mm Bore, Mod 1.5Mm)
Baja 5B Flux Battery Box Foam Set
Flat Head Screw M5X35Mm (Hex Socket/6Pcs)
Button Head Screw M5X16Mm (Hex Socket/6Pcs)
Flat Head Screw M6X12Mm (Hex Socket/6Pcs)
WHEEL BEAD LOCK RINGS (WHITE/FOR 2 WHEELS)
1000CST PRO-SERIES SILICONE DIFF OIL (60cc)
PRO-SERIES HEAVY DUTY GREASE (10g)
BALL BEARING 5x10x4mm
BALL BEARING 10x15x4mm
FLANGED METAL BUSHING 6x10x3mm
METAL BUSHING 10x15x4mm 
BALL BEARING 12x24x6mm
BALL BEARING 17x30x7mm
BALL BEARING 20x32x7mm 
FLAT HEAD SCREW M3x8mm (HEX SOCKET)
FLAT HEAD SCREW M3x12mm (HEX SOCKET)
FLAT HEAD SCREW M3x20mm (HEX SOCKET)
E CLIP E-4HD
E CLIP E-7HD
BAJA SHOCK OIL 5w (100cc)
BAJA SHOCK OIL 40w (100cc)
ANTENNA PIPE SET 400mm
BUTTON HEAD SCREW M3x15mm (HEX SOCKET)
WASHER M3x8mm
C CLIP 10.5mm
CAP HEAD SCREW M3x42mm (BLACK)
WHEEL SCREW (HEX SOCKET)
BUTTON HEAD SCREW M3x35mm (HEX SOCKET)
CAP HEAD SCREW M2.6x10mm (12pcs)
TP. FLANGED SCREW M2.6x10mm (HEX SOCKET)
TP. FLANGED SCREW M3x10mm (HEX SOCKET)
NUT M5
LOCK NUT M3
LOCK NUT M4
LOCK NUT M5
FLANGED NYLON NUT M5 (CLOCKWISE/BLACK)
FLANGED LOCK NUT M4
SET SCREW M3x3mm
SET SCREW M3x8mm
SET SCREW M4x4mm
SET SCREW M4x12mm
SET SCREW M5x4mm
SET SCREW M6x45mm 
WASHER 4x8x1.2mm 
WHEEL WRENCH (24mm)
MULTI TOOL
BEARING PRESS TOOL 12x24mm

Parts # Description




